
 

ET 210 CROSSTRAINER 
 

 

 

 
 

GB 

D 

CZ 

 SK 

 H 



2 
 
 

 

Table of contents - Inhaltsverzeichnis - Obsah - Obsah - Tájékoztató 

 
 
 
English  P 3 

Deutsch  P 15 

2Ŝǎƪȅ  P 27 

Slovensky  P 39 

Magyar  P 51 

 
© ¢ƘŜ ƻǿƴŜǊΩǎ Ƴŀƴǳŀƭ ƛǎ ƻƴƭȅ ŦƻǊ ǘƘŜ ŎǳǎǘƻƳŜǊ ǊŜŦŜǊŜƴŎŜΦ 9b9wD9¢ICS can not guarantee for mistakes occurring due to translation or 
change in technical specification of the product. 

©  Die Gebrauchsanweisung dient nur zur Referenz für den Kunden. ENERGETICS übernimmt keine Haftung für Fehler die durch 
Übersetzung oder technische Änderungen des Produkts entstehen. 

©  Návod k pouȌití  je pouze doporuőení pro zákazníky. ENERGETICS nepǌebírł Ȍłdné ruőení za chyby zpǻsobené pǌekladem ői zmŠnami v 
technické specfikaci výrobku. 

© Tento návod je urļený len pre potrebu zákazníkov. ENERGETICS nezodpovedá za chyby, ktoré sa m¹ģu vyskytn¼Š kvôli 
chybnému prekladu alebo zmenám v technickej ġpecifikácii produktu. 

É A haszn§lati ¼tmutat· kiz§r·lag felhaszn§l·i referenciak®nt szolg§l. az ENERGETICS nem v§llal felelŖss®get a ford²t§si 
hib§kb·l vagy a term®k mŤszaki m·dos²t§saib·l eredŖ hib§k®rt. 

© Copyright by ENERGETICS  



3 
 
 

 

Dear Customer, 
 
Congratulations on your purchase of an ENERGETICS home exerciser. This product has been designed 
and manufactured to meet the needs and requirements of in-home use. Please carefully read the 
instructions prior to assembly and first use. Be sure to keep the instructions for reference and/ or 
maintenance. If you have any further questions, please contact us. We wish you lots of success and 
fun while training, 

Your    - Team    

Warranty 

ENERGETICS offers high quality home exercisers that have been tested and certified according to 
European Norm EN 957. 

ENERGETICS warrants to the original purchaser 3 years against possible defects in material and 
workmanship. Excluded are damages caused by misuse and wearing parts. All electronic parts are 
warranted for a period of 1 year. The warranty period starts at the date the product was purchased 
(retain your sales receipt). 

Safety Instructions 

¶ Consult your physician before starting with any exercise programme to receive advice on the 
optimal training. 

¶ Warning: incorrect/ excessive training can cause health injuries. Stop using the home 
exerciser when feeling uncomfortable. 

¶ Ensure that training only starts after correct assembly, adjustment and inspection of the 
home exerciser. 

¶ Always start with a warm-up session. 

¶ Only use original ENERGETICS parts as delivered (see checklist). 

¶ Follow the steps of the assembly instruction carefully. 

¶ Only use suitable tools for assembly and ask for assistance if necessary. 

¶ Place the home exerciser on an even, non-slippery surface. 

¶ For all adjustable parts be aware of the maximum position to which they can be adjusted. 

¶ Tighten all adjustable parts to prevent sudden movement while training. 

¶ This product is designed for adults. Please ensure that children only use it under the 
supervision of an adult. 

¶ Ensure that those present are aware of possible hazards, e.g. movable parts during training. 

¶ The resistance level can be adjusted to your personal preference. 

¶ Do not use the home exerciser without shoes or loose shoes. 

¶ Ensure that sufficient space is available to use the home exerciser. 

¶ Be aware of non-fixed or moving parts whilst mounting or dismounting the home exerciser. 

GB 



4 
 
 

 

× To protect the floor or carpet from damage, place a mat under the Elliptical Trainer. 

× Turn off the power whilst the Elliptical Trainer is not in use. 

× Ensure that an area of 2000 x 1000 mm behind the Elliptical Trainer is free from any 
obstacles. 

× This product is made for home use only and tested up to a maximum body weight of 120 
kilograms. 

× We take no responsibility for personal injury or damage sustained by or through the use of 
this home exerciser. 

 

Handling 

A. After assembly, the rear stabilizer can be adjusted to accommodate slightly uneven ground.  
Turn the adjustment knobs on the ends of the rear foot caps to level the rear stabilizer to the 
floor. 

B. The transportation wheels on the front foot caps allow for easy manoeuvring. Simply pull 
back on the handlebars until the wheels touch the floor. Then roll the unit to a desired 
location. 

 

Care and Maintenance 

- The home exerciser should not be used or stored in a moist area because of possible 
corrosion. 

- Check at least every 4 weeks that all connecting elements are tightly fitted and in good 
condition. 

- In case of repair please ask your dealer for advice. 

- Replace defective components immediately and/or keep the equipment out of use until 
repair. 

- Only use original spare parts for repair. 

- Use a damp cloth to clean the Home Exerciser and avoid the use of aggressive detergents 
when cleaning the bike. 

- After exercising, immediately wipe of the sweat; perspiration can ruin the appearance and 
proper function of the Home Exerciser. 



5 
 
 

 

Checklist 

 



6 
 
 

 

Exploded drawing 

 
 

 

12

32

36R
36L

41
20 21L

50

35

9
7

85
78

6

91

92
84

89 7976

81
80
24

70

86
88

87

5651
90

7
9

1

84
69

14L
19
11

73
77

14R
41
83
13

9
7
6

52L

75

17L

40
66
67

17R

53

55

47
41

25

27

16
6

72L

10

8
7
6

54

72R

65

52R

21R

4923 24 22 75 59

28 29 62

40
66
48 18

31

54 4239

33
38

3 34

43
58
57
74
61
26

63
60

64
15

82

71

46

94
93

44

30

92

96
95

45

37

68



7 
 
 

 

Part Description Qty Part Description Qty 

1 Main frame 1 49 Bolt cover 2 

2 Front stabilizer 1 50 Flat washer D20*D11*2.0T 2 

3 Rear stabilizer 1 51 Nylon nut M8*1.25*8T 1 

4 Tri-angle cap 4 52L Left moveable supporting tube  1 

5 Adjustable wheel 2 52R Right moveable supporting tube 1 

6 Curved washer D22xD8.5x1.5T 12 53 Foam  D30x7Tx670L 2 

7 Spring washer D15.4xD8.2x2T 14 54 Foam D23x7Tx530L 2 

8 Nylon nut M8x1.25x8T 2 55 Mushroom Cap  2 

9 Allen bolt M8x1.25x20L 12 56 Spring D3*D17*65L 1 

10 Handle bar post 1 57 Nylon nut M6x1.0x6T 4 

11 pedal support 2 58 Bolt M6*1.0*15L 4 

12 Flat washer D16xD8.5x1.2T 4 59 Lower cover for the universal joint 2 

13 Movable bar support 2 60 Flat washer D23*D17.2*1.5T 1 

14L Front cover (left) 2 61 Crank axle  1 

14R Front cover (right) 2 62 Round magnet  1 

15 Round cap 2 63 Waved washer D17*D22*0.3T 2 

16 Allen bolt M8x1.25x100L 2 64 Computer ST8324 1 

17L Left foot cover 2 65 Handle pulse 2 

17R Right foot cover  2  pulse cable 2 

18 Nylon nut M10*1.5*10T 2 66 Flat washer D21*D8.5*1.5T 4 

19 Screw ST3.5*1.27*15L 8 67 Bushing 4 

20 Square neck bolt M6*1*45L 4 68 Cable plug 2 

21L&R Pedal set 1 69 Front pedal axle 2 

22 Upper cover for the universal joint  2 70 Idle wheel plate 1 

23 Ladder bolt M10*1.5*66L 2 71 Plastic washer D10*D24*0.4T 1 

24 Flat washer D24*D13.5*2.5T 2 72L Left handle bar 1 

25 Upper tension cable 1 72R Right handle bar 1 

26 C-shaped ring S-17(1T) 2 73 Flat washer D14xD6.5x0.8T 4 

27 Lower tension cable 1 74 Anti-loose nut M10*1.25*10T 2 

28 Upper computer cable 1 75 Screw ST4.0*1.41*15L 12 

29 Lower computer cable 1 76 Inner tube 1 

30 Spring 1 77 Knob  4 

31 Bushing D29*D11.9*9T 4 78 Idle wheel 1 

32 Universal  2 79 Multi-grooved belt 1 

33 Crank  2 80 Screw M5*0.8*35 2 

34 Multi-grooved belt wheel  1 81 Transportation roll  2 

35 Upper cover 1 82 Nylon nut M5*0.8*5T 2 

36L Left chain cover 1 83 Bushing 4 

36R Right chain cover 1 84 Waved washer D26*D19.5*0.3T 2 

37 Magnetic system 1 85 C-shaped ring S-10(1T) 1 

38 Screw ST4x1.41x15L 8 86 Bolt M8x1.25x25L 1 

39 Side cover 2 87 Nut M8*1.25*6T 1 

40 Bolt M8x1.25x20 4 88 Flat washer D25xD8.5x2T 1 

41 C-shaped ring S-16(1T) 4 89 Fixing ring  1 

42 Round cover 2 90 Buffer  2 

43 Bearing  2 91 Bearing  4 

44 Bolt 1 92 Nylon nut M6*1*6T 1 

45 Anti-loose nut M8*1.25*8T 1 93 Nylon washer 1 

46 Fixing plate for magnet 1 94 Flat washer D13*D6.5*1.0T 1 

47 Waved washer D21xD16.2x0.3T 4 95 Bolt M6*65L 1 

48 Bolt cover 2 96 Nut 1 



8 
 
 

 

Assembly instruction 

 
Step 1 

A (x4)

(x4)C
M6*1*45L

21R

21L

11

D14*D6.5*0.8T

D40*M6*12

2

73
77

712

20 21L 1

9

3

(A)

 

1. Assemble the front stabilizer (2) and the rear stabilizer (3) to the mainframe (1) using the Allen 
bolts (9), spring washers (7) and flat washers (12). 

2. Fix the pedals (21L&21R) onto the pedal support tube (11) by means of square neck bolt (20), flat 
washer (73) and knob (77). 

3.  Adjust the knob that under the foot cap (4) could help to keep balance.  



9 
 
 

 

Step 2 

(x8)B

28
29

a-1 a-2

25

25
27

25
27

13

10

1

35

52R

52L

7
9

6

(d)

(e)
(a)

(b) (c)

 

1. Put the upper tension cable (25) into hole of the handlebar post (10), fix the tension by a Bolt 
and curved washer as Fig a-1 and Fig a-2 

2. Connect upper tension cable (25) and Lower tension cable (27), upper computer cable (28) and 
lower computer cable (29). Assemble the handlebar post onto the main frame (1) by curved 
washer (6), spring washer (7) and allen bolt (9). 

3. Assemble the Left & Right moveable supporting tube(52L&R) to Moveable handlebar support 
(13) by curved washer (6), spring washer (7) and allen bolt (9). 



10 
 
 

 

Step 3 

 

1. Fix the left and right handlebar (72L&R) onto the handlebar post (10) by curved washer (6), 
spring washer (7), nylon nut (8) and allen bolt (16). 


